Ural Parts Book - Motorcycle Frame

46 45 44 44A 43

R

— .

<>
ot

] “*r—;}r ,_
1w | L 212
R 60
3 61

T

25 62 63

17 18
I

4 20 19

35
51

/m
‘ O 2N W O

Figure 22. - Motorcycle Frame

Item Part # Description Notes Q-ty
1 IMZ-8.1037-09001 Frame assy Black 1
2 IMZ-8.1037-09007 Frame 1
3 IMZ-8.1037-16071 Stand assy 1
4 6309031 Foot rest with shaft front foot peg assy 2
5 IMZ-8.121-09032 Foot rest with shaft rear foot peg assy 2
6 IMZ-8.103-09080 Rear suspension swing arm assy |1 WD 1
7 IMZ-8.107-09080 Rear suspension swing arm assy |For 2WD 1
8 IMZ-8.107-09081 Rear suspension swing arm For 2WD 1
9 IMZ-8.103-09081 Rear suspension swing arm 1WD 1
10 IMZ-8.1037-26001 Hydraulic and spring shock See figure 42 - Shock; Item #1
absorber

11 IMZ-8.1037-11041-10 |Brake pedal 1
12 IMZ-8.1037-16074 Safety bar 1
13 IMZ-8.1037-16265 Spring kick stand 1
14 IMZ-8.1037-16266 Spring 1
15 IMZ-8.1037-16078 Stand base 1
16 IMZ-8.1037-16085 Stand shaft 1
17 6309302 Front foot rest front foot peg shaft 2

Crawford Sales Company

Page 1 of 3




Ural Parts Book - Motorcycle Frame

Figure 22. - Motorcycle Frame

Item Part # Description Notes Q-ty
18 6309301 Foot rest shaft front foot peg rubber 2
19 IMZ-8.103-09060 Stand assy 1
20 7209157 Stud, rear, engine mounting 1
21 7209195-01 Stud, engine mounting 1
22 6309156 RH distance bushing 2
23 6209186-01 Stop pad 1
24 7209188 Stop clip 1
25 6209315 Stand shaft 1
26 6309324-04 Swing arm pad 2
27 IMZ-8.121-09035 Rear foot rest 2
28 IMZ-8.121-09305 Thrust washer 2
29 IMZ-8.121-09304 Foot rest shaft 2
30 IMZ-8.121-09033 Foot rest pipe 2
31 367957-P27 Lock ring 13 2
32 6309763 Distance bushing, silent block 2
33 6309764 bushing, silent block 2
34 6309762 Sleeve, swing arm silent block 2
35 6309262 Distance bushing 2
36 6309296 Shock absorber bushing, upper 2
37 IMZ-8.103-09318 Stand spring Center stand 1
37A IMZ-8.103-09319 Stand spring Center stand, thin spring (early?) ,
38 IMZ-8.101-09167 Engine mounting plate 1
39 7210146 Gasket 2
40 IMZ-8.1037-09169-10 [Battery band 2
41 6309158 Side car tie rod bracket 1
42 IMZ-8.1037-09158 Side car tie rod bracket 1
43 66-16254 Key 2
44 66-16263 Protective washer 1
44A 252573-P27C Rivet 1
45 66-16086 Anti-theft lock 1
46 66-16260 Return spring 1
47 IMZ-8.1037-16268 Plate for kick-stand 1
48 IMZ-8.1037-16269 Special washer 1
49 6309759-B Pin 2
50 201525-P27 Bolt M10x1x42: 1
51 252156-P2 Washer 10L 1
52 6309276 Thrust washer 2
53 201474-P27 Bolt M8x1x16: 1
54 252155-P2 Washer 8L 2
55 365105-P27 Bolt M8x32 1
56 250510-P27 Nut M8 For engine mounting plate 2
57 7210147 Washer for engine fastening bolt 1
58 250515-P27 Nut M12x1,25 3

Crawford Sales Company

Page 2 of 3




Ural Parts Book - Motorcycle Frame

Figure 22. - Motorcycle Frame

Item Part # Description Notes Q-ty
59 252157-P2 Washer 12L 3
60 250515-P27 Nut M12x1,25 2
61 252157-P2 Washer 12L 2
62 367839-P27 Washer for stand shaft 2
63 258041-P Cotter pin 3,2x32 for stand shaft 1
64 220088-P27 Washer M5x35, battery fastening 1
65 250464-P27 Nut M5, battery mounting 1
66 250515-P27 Nut M12x1,25 2
67 367839-P27 Washer for for stand shaft 2
68 250515-P27 Nut M12x1,25 3
69 252157-P2 Washer 121 3
70 220088-P27 Screw M5x35, battery fastening 1
71 250464-P27 Nut M5 1

Crawford Sales Company

Page 3 of 3




